
 

 

 

GWAING WWTW  
MASTER PLAN  

REV02 

 

 

 
Prepared for: Prepared by: 

 
GEORGE MUNICIPALITY 

Civil Engineering Services Directorate 
71 York Street 
George 
Central 
6530 
 

Email: mgeyer@george.gov.za 
 

 
LUKHOZI CONSULTING ENGINEERS (PTY) LTD  
www.lukhozi.co.za 
Email: d.brandt@lukhozi.co.za 
   
In association with: 

 
REFLEKT WATER (PTY) LTD  
www.reflektwater.com 
Email: marco@reflektwater.com 
 

09 April 2025 



 

i 
 

 

CONTENTS 
 

CONTENTS ................................................................................................................................................ i 

REPORT DETAILS ................................................................................................................................... xii 
[...]
Total Holding Tank Volume 570 m3 

Total Holding Tank Retention 1 Reactor (Existing) 20.4 hrs 

Total Holding Tank Retention 2 Reactors (Phase A&B) 10.2 hrs 

Total Holding Tank Retention 3 Reactors (Phase C&D) 6.8 hrs 

 

It is important that the WAS holding tanks be simultaneously mixed and aerated. Mixing ensures 
that the feed to the beltpresses is homogenous and a consistent TSS concentration is fed to the 
beltpresses. Aeration is required to prevent anaerobic conditions so that phosphate is not released 
by the PAO’s to the liquid stream. If this happens, phosphates won’t exit the system as part of the 
dewatered WAS sludge, but will escape with the beltpress filtrate back to the reactors. This will in 



 

89 
 

turn increase the effluent  phosphate concentration, nullifying the benefits of the UCT process as an 
enhanced biological phosphate removal (EBPR) process. 

Since the level in the WAS holding tank will rise and fall, the mixing and aeration system should be 
able to cope with these changes in the level. The current venturi type submerged aerators cannot 
deal with these variations effectively. Alternatives include floating surface aerators and low 
maintenance medium bubble diffused aeration. Both options are viable, however the medium 
bubble diffused aeration system is preferred for its efficiency and greater degree of control. Roots-
type (rotary lobe) positive displacement blowers can be used since their operation is less sensitive to 
variable discharge pressures. These blowers can be equipped with VSD’s so that airflow rates can be 
varied as the levels rise and fall for optimal energy usage. Surface aeration will not have the same 
turn-down capability and will not achieve an equally homogenous sludge, but will be a simpler 
solution in some regards. Surface aeration also causes more shearing of flocs than diffused aeration 
which could reduce the dry solids achieved on the beltpress or increase poly consumption. The final 
decision will be made during detail design. 

WAS is typically dewatered to between 15% and 20% dry solids. Table 6-10 shows the expected mass 
and volume of WAS generated for Gwaing WWTW. Note that these volumes would approximately 
double if Outeniqua WWTW’s WAS is added.  

Table 6-10: Dewatered WAS produced and stored on site for Gwaing WWTW operated as Raw UCT Process (excluding 
Outeniqua WWTW WAS). 

Average dewatering achieved (%DS) 17% 

Estimated dulk density of dewatered WAS sludge* 750 kg/m3  
Mass Volume 

Dewatered sludge (incl moisture) for 1 Reactor 19371 kg/d 26 m3/d 

Dewatered sludge (incl moisture) for 2 Reactors 38742 kg/d 52 m3/d 

Dewatered sludge (incl moisture) for 3 Reactors 58113 kg/d 77 m3/d 

Days of sludge storage required on site 30 days 
Volume of dry sludge to be stored on site - 1 Reactor 775 m3 
Volume of dry sludge to be stored on site - 2 Reactors 1550 m3 
Volume of dry sludge to be stored on site - 3 Reactors 2325 m3 
*Could vary between 750 kg/m3 and 1200 kg/m3 

6.1.8 Biosolids Beneficiation Facility 

6.1.8.1 Status Quo 

George Municipality’s current sludge disposal method is not compliant with sludge management 
guidelines. Sludge is currently being stored between the maturation ponds in an unlined area. This 
causes seepage of nutrients to the maturation ponds and the underlying aquifer.  

The sludge produced currently is classified as class B1a according to a report by Herselman 
Consulting Services compiled in October 2021. The ‘B’ designation refers to microbiological class 
with the presence of faecal coliforms above 1000 CFU/gdry and Helminth ova above 0.25 viable 
ova/gdry preventing the sludge from achieving an ‘A’ designation for microbiological class. This places 
restrictions on how the sludge can be utilised. The designation ‘1’ refers to the stability class while 



 

90 
 

the ‘a’ refers to the pollutant class (metals). The sludge at Gwaing WWTW achieved the highest 
designation for these two classes. 

The dewatered sludge from the beltpresses has 14-17% dry solids (DS). While this is dry enough to 
be carted away, it is still too ‘wet’ for most commercial uses. Composting or fertilizer facilities 
require drier sludge and new legislation requires that sludge have at least 40% DS before it can be 
applied to landfills in South Africa. The Western Cape Government’s DEADP and Waste Management 
Directorate has set targets to reduce organic waste to landfills by 50% by 2022 and to ban all organic 
waste from landfills by 2027. Hence application of sludge to landfills will not be a viable option in the 
near future. 

To make the sludge a more attractive commodity for either the municipal composting facility or 
private compost and fertilizer manufacturers the sludge needs to be processed further at Gwaing 
WWTW to achieve a higher dryness (solids content) and/or a classification of A1a. 

George Municipality is investigating several options for sludge beneficiation and as well as a 
diversified approach to be less dependent on a single solution.  

6.1.8.2 Sludge Volumes 

The combined waste activated sludge (WAS) and Primary Sludge (PS) wet, dewatered and dry 
masses and volumes for Gwaing WWTW are summarized in Table 6-11.  The corresponding phases 
as defined in Section 7.3 are indicated in red text. 

Table 6-11: WAS, PS and Total Sludge Quantities for Gwaing WWTW (excluding Outeniqua WWTW sludge) for the UCT 
process with and without PSTs. Phasing text in red. 

 

Since it is planned that Outeniqua WWTW’s sludge will also be dewatered and potentially dried at 
Gwaing WWTW, it is important that its sludge quantities are added to that of Gwaing WWTW. In the 
absence of detailed flow projections for Outeniqua WWTW at present it is estimated that the sludge 
from Outeniqua WWTW will approximately match that of Gwaing WWTW in the future. [This will be 

Without PSTs

DS %
ρ 

kg/m3 DS %
Bulk ρ 

kg/m3 DS %
Bulk ρ 

kg/m3

WAS for 1 Reactor  3293 672 m3/d 672 t/d 25.8 m3/d 19 t/d 6.3 m3/d 4.7 t/d
WAS for 2 Reactors  [Phase B] 6586 1344 m3/d 1344 t/d 51.7 m3/d 39 t/d 12.5 m3/d 9.4 t/d
WAS for 3 Reactors [Phase C] 9879 2016 m3/d 2016 t/d 77.5 m3/d 58 t/d 18.8 m3/d 14.1 t/d

With PSTs

DS %
ρ 

kg/m3 DS %
Bulk ρ 

kg/m3 DS %
Bulk ρ 

kg/m3

WAS for 1 Reactor 2910 669 m3/d 669 t/d 22.8 m3/d 17 t/d 5.5 m3/d 4.2 t/d
WAS for 2 Reactors 5821 1338 m3/d 1338 t/d 45.7 m3/d 34 t/d 11.1 m3/d 8.3 t/d
WAS for 3 Reactors [Phase D] 8731 2007 m3/d 2007 t/d 68.5 m3/d 51 t/d 16.6 m3/d 12.5 t/d

DS %
ρ 

kg/m3 DS %
Bulk ρ 

kg/m3 DS %
Bulk ρ 

kg/m3

PS for 1 Reactor 1786 96 m3/d 96 t/d 14.0 m3/d 11 t/d 3.4 m3/d 2.6 t/d
PS for 2 Reactors 3571 192 m3/d 192 t/d 28.0 m3/d 21 t/d 6.8 m3/d 5.1 t/d
PS for 3 Reactors  [Phase D] 5357 288 m3/d 288 t/d 42.0 m3/d 32 t/d 10.2 m3/d 7.7 t/d

DS %
ρ 

kg/m3 DS %
Bulk ρ 

kg/m3 DS %
Bulk ρ 

kg/m3

WAS+PS for 1 Reactor 4696 765 m3/d 765 t/d 37 m3/d 28 t/d 9 m3/d 6.7 t/d
WAS+PS for 2 Reactors 9392 1530 m3/d 1530 t/d 74 m3/d 55 t/d 18 m3/d 13.4 t/d
WAS+PS for 3 Reactors [Phase D] 14088 2295 m3/d 2295 t/d 110 m3/d 83 t/d 27 m3/d 20.1 t/d

10000.61%

Dry Mass

0.490% 1000 17% 750 70% 750

WAS from RAW UCT 
Mass dry 

solids 
kgTSS/d

From Reactor to Dewatering After Dewatering After Solar Drying

Wet Volume Wet Mass Moist Volume Moist Mass Dry Volume

Dry Mass

17% 750 70% 750

750

Mass dry 
solids 

kgTSS/d

Total  to Dewatering After Dewatering After Solar Drying

Wet Volume Wet Mass Moist Volume Moist Mass Dry Volume
Total (WAS+PS)

After Solar Drying

Dry Volume Dry Mass

70% 750

After Solar Drying

Dry Volume Dry Mass

70%

Moist Volume Moist Mass

1.86% 1000 17% 750

0.435% 1000 17% 750

Primary Sludge (PS)
Mass dry 

solids 
kgTSS/d

From Anaerobic Digestor to Dewatering After Dewatering

Wet Volume Wet Mass

WAS from Settled UCT 
Mass dry 

solids 
kgTSS/d

From Reactor to Dewatering After Dewatering

Wet Mass Moist Volume Moist MassWet Volume



 

91 
 

refined during detail design]. Therefore the actual dewatering and sludge handling or beneficiation 
capacities will be approximately double the quantities listed in Table 6-11. 

6.1.8.3 Sources of Sludge 

The George Municipal Area is serviced by six (6) wastewater treatment works (WWTW), excluding 
private wastewater treatment works. The wastewater treatment works vary in capacity and the 
volume of sludge they produce. 

Wastewater streams are generally domestic in nature. Several registered industries and businesses 
discharge their waste through the bulk sewer system for treatment at the wastewater treatment 
works, these include cheese factories, restaurants etc. Outeniqua and the Gwaing WWTW both 
receive some industrial effluent. 

A summarised description of each WWTW is provided below. 

Gwaing WWTW 

As discussed in this Report. 
 
Outeniqua WWTW 

The WWTW was upgraded in 2023 to 25 Ml/day. The WWTW is intended to be upgraded to 30 
Ml/day in future (currently not a priority upgrade). The current ADWF is measured at 13 Ml/day. 

The WWTW consists of the following main components: 

 Inlet works (fine mechanical perforated screens, grit traps and classifier) 
 Activated sludge module no. 1 (15 Ml/day) - carousel 

 Biological nutrient removal reactor (MLE process functionality), surface aeration 
 2 x 35 m diameter secondary settling tanks 
 RAS archimedean screw pumps x3 (common pump station) 
 WAS pumps  

 Activated sludge module no. 2 (10 Ml/day)  
 Fine bubble diffused aeration 
 2 x 35 m diameter clarifiers (flat bottom) 
 RAS archimedean screw pumps x2 (common pump station) 
 WAS pump station 

 Chlorine disinfection 
 Waste activated sludge dewatering facility 

 None provided. 
 Sludge is pumped to the Gwaing WWTW dewatering facility 

 
Kleinkrantz WWTW 

The WWTW was upgraded in 2012 to 2.5 Ml/day. The WWTW is intended to be upgraded to 3 
Ml/day in future (currently not a priority upgrade). The ADWF is measured at 1.1 Ml/day. 

The WWTW consists of the following main components: 



 

92 
 

 Inlet works (fine screen, vortex degritter and classifier) 
 Biological reactor no. 1 (2.5 Ml/day) 

 Surface aeration 
 14 m and 16 m diameter Secondary Settling Tanks 
 RAS pumps 
 WAS pumps 

 Chlorine disinfection  
 Sludge drying beds. 

 
A tender to construct a dewatering facility to replace the drying beds is underway and should be 
commissioned by 2026. 

The dewatering facility will consist of a gravity belt thickener. 

Uniondale WWTW  

The WWTW has a capacity of 1ML/day and is intended to be upgraded to 1.3 Ml/day in future 
(currently not a priority upgrade). The treatment works currently has sufficient capacity to treat 
the wastewater. 

The WWTW consists of the following main components: 

 Inlet works (grit channels& mechanical screening removal) 
 Biological reactor (1.0 Ml/day) 

 Surface aeration (MLE) 
 2 x 9.5 m diameter secondary settling tanks 
 RAS pumps 
 WAS pumps 

 Chlorine disinfection  
 Sludge drying beds 

Dried sludge is currently stockpiled on site. 

Haarlem WWTW 

The WWTW has a capacity of 0.1 ML/day and is intended to be upgraded to 0.8 ML/day (majority 
of the rural village have septic tanks per household). The treatment works currently has sufficient 
capacity to treat the wastewater. 

The WWTW consists of the following main components: 

 8 x septic tanks, and 
 3 x maturation ponds 

Septic tanks are emptied twice a year (every 4 – 5 months) and transported to the Uniondale 
WWTW. The sewage discharged at the Uniondale WWTW is then treated through the Uniondale 
WWTW process train. 

 



 

93 
 

Herold’s Bay WWTW 

The WWTW treats the incoming waste stream by means of waste stabilisation ponds. The 
treatment facility commissioning date is unknown, but the ponds were upgrade in 1991. The 
treatment works has a capacity of 0.3 Ml/day (estimated) and is intended to be upgraded to 1.0 
Ml/day in future (funding dependent). The treatment works currently has sufficient capacity to 
treat the wastewater. 

The WWTW consists of the following main components: 

 Inlet works 
 2 x Anaerobic ponds 
 2 x Primary facultative pond 
 1 x Secondary facultative pond 
 3 x Maturation ponds 
 1 x Infiltration pond 
 Chlorine contact tank 

Ponds are de-sludged twice a year. The sludge is sun dried and transported to Gwaing WWTW. 

6.1.8.4 Beneficiation Option 1: Producing Fertilizer 

The preferred option for disposal of sludge is to produce fertilizer from it. Solar dried sludge (>80% 
DS) granules are optionally mixed with chemical fertilizers and sold to farmers for application to 
agricultural land. This option creates a high-value product that warrants the additional capital and 
operational expenditure required for a solar drying plant. George Municipality is currently busy with 
a Request for Proposal (RFP) process to ascertain whether private industry would be interested in 
using the sludge for fertilizer, composting or other beneficiation projects.  

If there are offtake agreements established with private companies an important consideration 
would be to establish suitable battery limits. George Municipality can decide for example between 
these options, although more variations will be possible: 

 The Service Provider operates the beltpress dewatering facility, solar drying plant including 
all sludge handling and transport. 

 George Municipality operates the beltpress dewatering facility and solar drying plant and 
sells dried sludge to the Service Provider. 

 George Municipality operates the beltpress dewatering facility and a service provider 
operates the solar drying plant. This is the preferred option for George Municipality. 

The current intention is for George Municipality to construct a solar drying and granulation plant. 
This will be referred to as the George Biosolids Beneficiation Facility, or Gwaing BBF. George 
Municipality plans to construct the capital infrastructure and only outsource operation of the facility, 
including the selling of the granulated sludge as fertilizer. 

6.1.8.5 Beneficiation Option 2: Composting 

Composting could be employed to sterilize the sludge to a class A1a sludge. If this is achieved the 
sludge can be sold as compost for agriculture or horticulture use, reducing the need for sludge 
storage or landfill application. Delta Built Environmental Consultants were appointed to investigate 



 

94 
 

the feasibility of composting as a sludge beneficiation strategy for George Municipality at the newly 
implemented Municipal Composting Facility. Their Report titled: Sludge Utilisation Within George 
Municipality Compost Facilities Recommendations Report is currently in draft format. 

The following is an extract from this report: 

Municipal sewage sludge is generated in large quantities and contains high organic loads. To reduce 
its environmental risk, composting is a common treatment technique. Key parameters include 
moisture content and C/N ratio. Sludge variability makes it challenging to establish treatment 
protocols, but minimum requirements are necessary for proper composting. 

6.1.8.5.1 Sludge Composting Process 
The following outlines the main activities associated with composting of sewage sludge: 

 Aerobic digestion is the key principle behind sludge composting. 
 Sewage sludge can be combined with other waste materials such as wood chips, straw, or 

green wastes before composting. 
 The mixture undergoes natural mesophilic (moderate temperature) and thermophilic (high 

temperature) aerobic degradation within a largely static system. 
 The composting process is low in energy demand as it relies on natural diffusion for 

aeration. 
 Approximately 20-30% of the volatile solids in the sludge can be converted to carbon dioxide 

during composting. 
 The process can take around six months, but will be influenced by climatic conditions like 

rainfall, humidity, and temperature. 
 The resulting composted product can be used for soil conditioning or other land 

applications, provided the metals content is sufficiently low. 
[...]
2. Inconsistent Results: Manual rotation may not achieve the uniformity and consistency 
needed for effective sludge drying. Variations in the rotation process can result in uneven 
drying, leading to areas of sludge that are either too wet or over-dried 

3. Operational Inefficiency: Manual processes are generally slower and less efficient compared 
to automated systems. This can reduce the overall throughput of the drying operation, 
making it less suitable for large-scale applications 

4. Health and Safety Risks: Working with rotovators and handling sludge manually can pose 
health and safety risks to workers, including exposure to pathogens and physical injuries 
from operating machinery. The temperature in the greenhouse structures can reach 55°C, 
meaning that plant operators would rely on tractor air-conditioning for safe operating 
conditions. 

5. Environmental Control: Greenhouse structures require precise environmental control to 
optimize drying conditions. Manual rotation can disrupt the controlled environment, leading 
to fluctuations in temperature and humidity that can negatively impact the drying process 

Overall, while manual sludge rotation with rotovators might be feasible for small-scale operations, it 
is generally less efficient, more labour-intensive, and potentially more hazardous compared to 
automated systems. A more detailed comparison will be done during the detail design phase. 

6.1.8.7.3 Solar Drying Sludge Volumes 
The sludge volumes to be received at the BBF solar drying facility are shown in Figure 6-22. Note 
that the sludge volume is less than that shown in Section 6.1.7. Some conservative factors in the 
process design were removed so that the sludge quantities expected at the BBF are not over-
estimated. 



 

105 
 

 

Figure 6-22 Dewatered sludge (at 15% DS) mass projections for George Municipal WWTW’s combined current and future 
projections 

The future projected combined sludge mass (as dried sludge from the Gwaing BBF) is shown in 
Figure 6-23.  Note that future projections are estimations only ranging from low (1.6%) to high (3.6 – 
4%) population growth scenarios.  

 

Figure 6-23: Dry sludge (90% DS) mass projections for George WWTW’s combined current and future projections 

It is proposed that the facility be sized initially to receive approximately 50 tonne/d at 15% DS which 
will result in a dried mass of about 8.3 tonne/d at 90% DS. Additional drying trains can be added in 
future in line with the realized population rates. The capacity of the BBF should be sufficient until at 
least 2030, depending on the population growth rate. 

 



 

106 
 

6.1.8.8 BBF Infrastructure Layout 

The BBF process comprises primarily of the following steps: 

i. Receiving dewatered sludge from the WWTW with front end loaders, skips or similar. 
ii. During winter when the temperatures and solar radiation is lower and the drying capacity of 

the plant is reduced, excess sludge will be stockpiled in bunds. (Note this will be done if a 
batch system is used as opposed to a continuous drying system). During summer the bunds 
will gradually be emptied as the drying capacity increases. 

iii. Loading of the solar drying trains with front end loaders, approximately one train every 3rd 
day. 

iv. Solar drying of the sludge while sludge is continuously being turned and spread by an 
electric mole or similar equipment. This process will take approximately 30 days. 

v. Removing of the dried sludge with front end loaders, approximately one train every 3rd day. 
vi. Stockpiling the dried sludge in curing bunds for 6-8 weeks to get additional pathogen 

removal in order to obtain class A1a sludge. 
vii. The dried sludge is taken to a granulation plant where it is granulated to a size suitable for 

agricultural applications. 
viii. After granulation the product is coated and packaged before being transported to an off-site 

fertilizer production facility. 

The infrastructure required for the Gwaing BBF facility can be summarized as follows: 

i. Guard House 
ii. Perimeter fencing and access gate 

iii. Approximately 30 000 m2 of concrete slabs for the various stages of sludge stockpiling, solar 
drying, composing and sludge handling. This includes the areas under translucent roof 
sheeting for solar drying. 

iv. Approximately 13 000 m2 in plan view of translucent roof sheeting (‘greenhouse’) structures. 
v. One 18m x 36m shed with a clear height of 4.5m and without any columns inside the 

building for the sludge granulation plant. 
vi. A second building of similar footprint for the packaging plant and distribution depot. This 

building is to include offices, ablution and a canteen for the operating staff of approximately 
6 people. 

vii. Movable precast concrete walls placed on slabs to demarcate separated process areas and 
to prevent contamination of treated sludge by raw sludge. 

viii. Access Roads 
ix. Rainwater collection and storage from all roof structures 
x. Stormwater collection and drainage from concrete slabs with pipeline to Gwaing WWTW 

inlet works. 
 

The schematic layout in Figure 6-24 shows some of the key infrastructure components and the basic 
process flow. 

 



 

107 
 

 

Figure 6-24: Gwaing BBF schematic layout with basic process flow. 

 

The trains can have a width ranging between 11m and 20m. Factors that influence the chosen width 
are: 

i. The weight of the translucent sheeting. Glass is heavier than polycarbonate sheeting and 
therefore may require a shorter span. 

ii. The sludge turning equipment – travelling bridges from different suppliers come in specific 
sizes. An electric mole can operate over a wider range of widths. 

iii. The design of the steel structure. 



 

108 
 

The trains can be up to 150m long. The main limitation in the length is the electrical equipment 
required for the travelling bridges or moles when moving up and down the train. 

The height of the structures is governed by the size of the front-end loader that loads and unloads 
the trains. 

The layout of the BBF is shown with reference to the WWTW and how it fits onto erven 57, 59, 61 
and 63 of the proposed Gwayang development. 

 

Figure 6-25: Proposed position for the BBF site. 

 

6.1.8.9 Stormwater Management 

It is foreseen that the BBF will have approximately 13 000 m2 of roof area available. Rainwater 
harvesting will be done from the translucent roofs. It is foreseen that about 1000 kl of rainwater 
storage will be provided. This water will be used in the BBF and may be used at the WWTW as 
washwater at the inlet works or beltpress facility. 

The remaining area of approximately 13 000 m2  will primarily comprise of concrete slabs that will 
accommodate sludge stockpiles. These slabs will be sloped at approximately 1:200 to open v-drains. 
The slopes should not be too steep to prevent fluidisation and transport of sludge stockpiles during 
heavy rainfall. At the perimeter of the slabs kerbs will be provided to ensure that sludge and 
contaminated stormwater does not flow to the adjacent environment.  



 

109 
 

A combination of open v-drains and stormwater pipes will collect all the stormwater from the 
concrete slabs at the south-western corner of the site. This is the lowest point on the site, and the 
nearest point to the WWTW. The stormwater from the slabs will drain to the inlet works of the 
Gwaing WWTW. Since the stormwater from the concrete slabs will contain some sludge and organic 
matter it should not be discharged to a retention pond since it will become eutrophic and may 
produce a foul smell. The nature of the organic matter discharged to the WWTW will be beneficial to 
the WWTW process. 

Figure 6-26 shows a schematic layout of the stormwater management plan for the Gwaing BBF. 

 

 

Figure 6-26: Schematic Stormwater Management Plan for Gwaing BBF  

 

 

 



 

110 
 

6.1.9 Anaerobic Digestion of Primary Sludge 

Gwaing WWTW has one existing anaerobic digestor (AD) which is not presently in operation but is 
scheduled to be recommissioned eventually as part of Gwaing WWTW’s ultimate phases. For the 
ultimate solution, three new ADs are required that will be used in combination with the existing AD. 
The three new ADs are sized to be similar in size to the existing AD to facilitate the use of similar 
equipment in all ADs. To reduce the size of the ADs, primary sludge from the primary settling tanks 
(PSTs) must first be thickened before being pumped into the ADs. It is recommended that the 
existing PSTs of the decommissioned bio-trickling filter module be used as sludge thickening tanks 
and equipped with new pumps for pumping thickened sludge to the ADs. Table 6-13 presents a 
summary of the AD design parameters.  

Table 6-13: Summary of the Anaerobic Digestors Design. 

Parameter Value 
Retention time (days) 25 

Minimum Thickening Achieved 3.0% 
Digester Diameter (m) 18.0 
Digester Depth (m) 8.50 

No. of Digestors 4 (For 50 MLD) 
 

 

Figure 6-27: 3D Model of existing anaerobic digestor. 

To capture the benefits of treating primary sludge anaerobically, a train of equipment is needed to 
treat and harvest the gas stream from the digestors. The proposed gas treatment train is presented 
in Figure 6-28. The first step in the train is a dehumidification unit to remove the moisture in the 
abstracted gas. The second step is the removal of H2S (gas). Relatively low concentrations of H2S 
form in anaerobic digesters and must be removed before the gas can be utilized. In a combined heat 
and power (CHP) unit, H2S would form sulphuric acid and SO2. These gasses are highly corrosive and 



 

111 
 

can contaminate the oil. Operational problems can be prevented with the use of external biological 
desulphurisation, which is the most cost-effective means of removing H2S in this case. For the sake 
of final H2S removal prior to gas utilization an activated carbon filter needs to be installed to meet 
the requirements of the CHP unit. As the activated carbon will become saturated with contaminants, 
it needs to be replaced periodically.  

In order to produce electrical energy, a piece of equipment is needed to convert the embodied 
chemical energy of the biogas into electrical energy. This can be done by combusting the biogas in a 
combustion engine and using the resulting mechanical energy to drive a generator. As an internal 
combustion engine produces a lot of heat and heating is required in the digesters, a combined heat 
and power (CHP) unit is a suitable solution. In case the biogas cannot be utilized (e.g. when the 
downstream equipment is down), is out of specification (e.g. during start-up) or excess gas is 
produced, it must be possible to safely dispose of it. Simply venting biogas into the atmosphere 
would be environmentally unsound, as it is a greenhouse gas, thus it must be combusted in a flare. 

 

Figure 6-28: Anaerobic Digestion Equipment for the Gas Treatment Stream  

As energy generation is not the primary service/function of the George Municipality wastewater 
treatment division, such a service/function should ideally be outsourced to a specialist service 
provider. 

After anaerobic digestion, digested sludge will need to be abstracted from the digestors and further 
thickened to target dryness of around 20%. For this dewatering process, a sludge screw press is 
recommended. A picture of a typical screw press is shown in Figure 6-29. Beltpresses would be 
viable alternatives. A detailed comparison should be done during detail design phase. 



 

112 
 

 

Figure 6-29: Sludge Screw Press for Digested Sludge Treatment 

6.1.10 Blower House and Service Corridor 

To optimize operational costs, fine bubble diffused aeration (FBDA) is preferred over surface 
aeration. Consequently, a blower house is necessary to accommodate the blowers. These blowers 
will supply air through a large air header pipe to the biological reactors. In an effort to minimize air 
header length and service corridors, the blower house is strategically positioned as close as possible 
to the reactors. The proposed blower house floor plan and associated 3D rendering are shown in 
Figure 6-30. 

 

Figure 6-30: Blower house floor plan and associated 3D rendering 



 

113 
 

The blower house will consist of storerooms, a small entrance/office space, electrical equipment 
rooms (for the blowers and reactor equipment), the main blower hall and an air intake plenum 
housing the air intake filters.  

6.1.10.1 Mechanical Equipment for Aeration 

A summary of the mechanical equipment for the reactor aeration system is provided in Table 6-14. 
Centrifugal blowers with aeration control are proposed. Aeration control offers an energy-efficient 
approach to enhance the performance of an aeration process. These controls utilize automated 
direct flow control, Most-Open-Valve (MOV) technology, and control algorithms, providing 
advantages over pressure control systems. By utilizing direct flow control with MOV logic, the 
required system pressure is minimized, resulting in reduced pressure and power demands on the 
aeration compressor.  

Table 6-14: Mechanical Equipment for the Blower Aeration System 

Equipment Description Duty+Standby 
(Redundancy) 

Operation 

Blowers Centrifugal blower driven 
by an electric motor  
through a speed-
increasing gearbox. 
Supplied with inlet guide 
vane and variable vane 
diffuser control 

2+1 Using aeration control and four 
control valves 

Diffusers Membrane disc-type 
diffusers 

4 networks, 
one in each 
aeration basin 

Fine bubbles are created from 
slots on the EPDM membrane of 
the disc-type diffuser 

Control Valves Jet control valve 4 Controlled to a set DO level. 
Isolation valves Knife gate valve 10 Manual 
 

A typical blower that will be kept in the blower house is shown in Figure 6-31. 

 

Figure 6-31: Isometric view of a typical centrifugal blower to be housed in the blower house (acoustic hood not shown) 

The proposed aeration control system is shown in Figure 6-32. The system will use four control loops 
to regulate air flow rate and pressure. The first control loop establishes the dissolved oxygen level 
set-point based on ammonia readings in the reactor. The second loop adjusts the air flow set-point 
of the air control valves using the deviation from the dissolved oxygen level (DOL) set-point. The 



 

114 
 

third loop sets the main header pressure (or airflow set-point) based on the most open control valve 
position, while the fourth loop governs the airflow produced by the online blowers. 

 

Figure 6-32: Aeration control response system 

 

6.1.11 Wash Water (Effluent) Return 

As part of the Gwaing WWTW upgrade, the existing pipeline to the ponds and chlorine contact tank 
will be rerouted through the new UV disinfection channels. Consequently, the existing pipe leading 
to the wash water pump station sump will become redundant. The upgrade will introduce additional 
wash water demands, rendering the existing wash water pump station insufficient in size. As a result 
of the rerouting of the outlet pipe and the additional demands, a new wash water pump station is 
proposed together with a wash water pipeline ring main around the site.  

During the master plan stage, the existing humus tank underflow pumpstation was identified as an 
ideal building to be reused as a wash water pump station. Currently, one side of the humus tank 
underflow pump station is used as a low point to which on-site sewage drains. This sewage gets 
pumped back to the inlet works. 

Final effluent will be directed (through a new pipe) from the new SST outflow system to the old 
humus underflow pump station suction sump. From there, a new wash water pump set inside the 
humus underflow pump station will feed a service water ring main to supply the main process units 
with service water. The proposed location of the new wash water pump station is shown in Figure 
6-33. 



 

115 
 

 

Figure 6-33: Location of New Wash Water Pump Station 

 

6.1.12 Admin Building 